
ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

FS-WK0000



1

7

12

8
16

17

11
7

15

3

2

45

6

13

149
10

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

EXPLODED VIEW
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 KS-WK0001 HANDLE SCALE RIGHT/LEFT 2
2 KS-WK0002 AXLE SCALE RIGHT ASSEMBLY 1
3 KS-WK0003 AXLE SCALE LEFT ASSEMBLY 1
4 KS-WK0004 AXLE SCALE LATCH BRKT 2
5 KS-WK0006 WK LOCKING TAB 2
6 RFB-2150 HHCS 5/16 X 1-1/2  ZP 2
7 RFB-3200 HHCS 3/8" X 1 1/2" LONG ZP 4
8 RFM-3235 COTTER PIN 5/32X1 ZP 2
9 RFN-2100 NUT 5/16 HEX ZP 2

10 RFN-2400 NUT 5/16 HEX LOC NYLON 
ZP 2

11 RFN-3100 3/8" HEX NUT ZP 4
12 RFN-3700 NUT 3/8 HEX LOC NYLON 

INSERT ZP 2
13 RFW-2000 WASHER 5/16 FLAT ZP 6
14 RFW-2300 WASHER 5/16 SPRING LOCK 

ZP 2
15 RFW-3100 WASHER 3/8 FLAT ZP 8
16 RFW-5600 9/16" FLAT WASHER 4
17 RXC-1000 WHEELS SCALE 2.75X10 2



1

7

12

8
16

17

11
7

15

3

2

45

6

13

149
10

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

BOM

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 KS-WK0001 HANDLE SCALE RIGHT/LEFT 2
2 KS-WK0002 AXLE SCALE RIGHT ASSEMBLY 1
3 KS-WK0003 AXLE SCALE LEFT ASSEMBLY 1
4 KS-WK0004 AXLE SCALE LATCH BRKT 2
5 KS-WK0006 WK LOCKING TAB 2
6 RFB-2150 HHCS 5/16 X 1-1/2  ZP 2
7 RFB-3200 HHCS 3/8" X 1 1/2" LONG ZP 4
8 RFM-3235 COTTER PIN 5/32X1 ZP 2
9 RFN-2100 NUT 5/16 HEX ZP 2
10 RFN-2400 NUT 5/16 HEX LOC NYLON ZP 2
11 RFN-3100 3/8" HEX NUT ZP 4

12 RFN-3700 NUT 3/8 HEX LOC NYLON 
INSERT ZP 2

13 RFW-2000 WASHER 5/16 FLAT ZP 6

14 RFW-2300 WASHER 5/16 SPRING LOCK 
ZP 2

15 RFW-3100 WASHER 3/8 FLAT ZP 8
16 RFW-5600 9/16" FLAT WASHER 4
17 RXC-1000 WHEELS SCALE 2.75X10 2



4

5

3

1

2

Attach Wheels to Axles.

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

STEP 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 KS-WK0003 AXLE SCALE LEFT ASSEMBLY 1
2 KS-WK0002 AXLE SCALE RIGHT ASSEMBLY 1
3 RXC-1000 WHEELS SCALE 2.75X10 2
4 RFM-3235 COTTER PIN 5/32X1 ZP 2
5 RFW-5600 9/16" FLAT WASHER 4



Axle assembly should pivot freely without twisting.

Attach Right & Left Wheel Assemblies to tab on
bottom of scale as shown.

Repeat for Opposite Side.

3

3

2

2

1

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

STEP 2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 RFB-3200 HHCS 3/8" X 1 1/2" LONG ZP 2
2 RFW-3100 WASHER 3/8 FLAT ZP 4
3 RFN-3100 3/8" HEX NUT ZP 4

33 KS-PS0018 1
34 FS-00C100 1



Repeat for Other Side

Fasten Axle Latch Bracket and Locking Tab in center
hole of frame end on same side as wheels.

7

4 6

1

2

5

4

3
Tighten Lock Nut, but allow locking tab to rotate.

4

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

STEP 3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 KS-WK0006 WK LOCKING TAB 2
2 KS-WK0004 AXLE SCALE LATCH BRKT 2
3 RFB-2150 HHCS 5/16 X 1-1/2  ZP 2
4 RFW-2000 WASHER 5/16 FLAT ZP 6
5 RFW-2300 WASHER 5/16 SPRING LOCK ZP 2
6 RFN-2100 NUT 5/16 HEX ZP 2
7 RFN-2400 NUT 5/16 HEX LOC NYLON ZP 2
40 KS-PS0018 1
41 FS-00C100 1
42 KS-WK0001 HANDLE SCALE RIGHT/LEFT 2

43 RFN-3700 NUT 3/8 HEX LOC NYLON INSERT 
ZP 2



Repeat for Other Side

Attach Pipe Handles to center hole of
end frame on opposite side of wheels.

2
1

3

Tighten Snug, but allow handle to rotate.

4

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

STEP 4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 KS-WK0001 HANDLE SCALE RIGHT/LEFT 2
2 RFB-3200 HHCS 3/8" X 1 1/2" LONG ZP 4
3 RFN-3700 NUT 3/8 HEX LOC NYLON INSERT ZP 2
4 RFW-3100 WASHER 3/8 FLAT ZP 4

42 KS-PS0018 1
43 FS-00C100 1



To Raise Scale onto Wheels, Pull Back on Axle Handle
 & Insert into Curved Latch Bracket.

Lift Opposite End of Scale With Pipe Handles to Move Scale.

NOTES: Always lower scale to the floor by disengaging wheels
before attempting to weigh animals.

ACCU-ARM® PORTABLE SCALE
WHEEL KIT ASSEMBLY

STEP 5

120 N. Industrial Ave., PO Box 338, Osborne, KS 67473, USA
1-800-255-0316· 1-785-346-2192

sales@osborne-ind.com
www.osbornelivestockequipment.comRLX-0808_G


	Title Page
	Drawing View13

	Exploded View
	Drawing View37

	BOM
	Drawing View38

	Step 1
	Drawing View19

	Step 2
	Drawing View23
	Detail View E (1 : 5)

	Step 3
	Drawing View28
	Detail View F (1 : 4)

	Step 4
	Drawing View31
	Detail View G (1 : 4)

	Step 5
	Drawing View34


